V. Protective Face Mask KJ 95

- Product Name : Kj 95

- Model : Kjvina.04

- Layers : 4

- Product Notification: 200000101/PCBA-BN

- Name of regulatory Authority: Vietnam Ministry of Health

- Expired date and products intended use: 3 years

- We can provide quality masks according to customers requirements:
- Standard: Kj 95 can meet:

Standard Test report No Lab Website Nation
NIOSH 20-PPE-00359-1 KINECTRICS www.kinectrics.com Canada
EN 149:2001 1282/11/2020/CQHH-TN 0sC Trungtamantoan.vn VietNam
3421236.11/21 PSA Derka www.derka.de Germany J




MASK SPECIFICATION
SIZE AND SHAPE REQUIREMENTS

TARGET CONTENT

1.Size Long (mm) Width(mm)
Mask 175(x2) 95(+2)
Nose Wire 110(£2) 3<
Earloop 160(x5) 2.8-3.0
Earloop Place 10mm from the edge of the mask

2. Color Blue, White, Pink, Gray

3.Packing 50pcs/box, 50 boxes/carton

ALLOWED HEAVY METAL ELEMENTS

ELEMENT ACCEPTABLE LIMITS, NOT MORE THAN MG/KG OF PRODUCT

Asen (As) 0,17
Lead (Pb) 1,0
Mercury (Hg) 0,12
Antimony (Sb) 0,1

Cadini (Cd) 0,1




PRODUCT SAMPLE

FACE MASK 4 LAYER KJ 95



MEDICAL FACE MASK 4 LAYER KJ 95

NON WOVEN SIZE WIDTH
Polypropylene
Layer 1 Color: White 50 gsm 230 mm
NON WOVEN SIZE WIDTH
Polypropylene
Layer 2 Color: White 25gsm 90 mm
NON WOVEN SIZE WIDTH
Meltblown
Layer 3 Color: White 40gsm 230 mm
R R ROy NON WOVEN SIZE WIDTH
=9 Polypropylene
Layer 4 Color: White 25 gsm
230 mm




CARTON SAMPLE

75 hop / thung

HANG CHAT LUGNG CAO

20chiéc / hop

75 boxes / large box

HIGHT QUALITY

20 masks / box

KJ 95

MEDICAL FACE MASK

KHAU TRANG Y TE KJ 95

Sén xuét va phan phéi:
Céng ty cé phan san xudt va thusng mai KJ Vina
Bia chi: Km 19-32, Biic Thudng, Hoai Dirc, Ha Noi
Sé dién thoai: (+84) 24 7100 9696

KHAU TRANG Y TE K] 95

@) (%) (1)

SAN XUAT TAI VIET NAM

< o KJ 95
| \l MEDICAL FACE MASK

MEDICAL FACE MASK K] 95

Production and distributation:
K] Vina Trade and Production Joint Stock Company
Km 19-32 street, Duc Thuong ward, Hoai Duc district, Ha Noi
Tel: (+84) 24 7100 9696

MEDICAL FACE MASK
KJ 95

@] (%] (4]

SAN XUAT TAI VIET NAM

FACE MASK 4 LAYER KJ 95

(Wx D x H) 520 x 390 x 600




Analytical and Environmental Services Laboratory

Analytical and Environmental Services Laboratory

Test Report Report Nurmber: 20-PPE-DO359
Version: 1
KINECTRICS Report Date: 01-Dec-2020
Attn: Thanh Loan Nguyen Authorized by:
Kl Trade and Production — —
587 arc-en-ciel ! ' ! 7 Lo
Orleans, ON
Kaa 311 Rob Taylor
Purchase Order: PAID Service Line Leader - Analytical
Chemistry
Sample(s) received: 23-Nov-2020 Rob.Taylor@kinectrics.com

Description: KJ95 Respirators for NS5 PFE and Inhalation/Exhalation Resistance

Sample ID Sample Name Malrix Sample Point Sample Date

20-PPE-D0359-1  KI95 Respirator 23-0ct-2020

Special Instructions:

Version comment: Initial report.

This test report shall not be reproduced except in full withaut written authorization of Kinecirics Inc.

Einectrics Inc. | Analytical & Enwironmesntal Services
EO0 Kipling Avenuwe, Unit 2, Toronto, O Canada MEZ 565
416.207.6000

Page lof &

Version: 1
KINECTRICS Report Date: 01-Dec-2020
Sample ID Sample Narme Sample Point Sample Date

20-PPE-00358-1 k1SS i
Farameter | Analyte Result Units

reistnceses | T4 | mmhao 2600020 |\ Ten Ao st 0060
edstncesnz_| 85 | mmha0 260020 | 0 Ten APRSTP.0059
esbmcemes | 75 | mmuo MM | o ven AR 020
e N I 240v20 | s TEB APRSTH.0050
essonceses | 78| mmha0 240020 |\ Tem apmsth. 0059
estoncesos | 75 | mmha0 2140420 |\, Tem AR STH.0059
essoncesty | 77| mmh0 20020 |\ Tem apmate. 0069
estoncesos | 74| mmha0 2140420 |\ Tem APRSTH.0059
edstoncest | 76| mmha0 20020 |\ Tem Ao st 0059
essoncagio_| 74| mmhao 2140420 |\ e APR&TH.0059
oo gy | 79| mmuo ZMN0 | o Ten ARSI 0050
ensacepz | 75| mmA ZHNOV0 | o Tem AR ST00ED
nedstmcerss | M1 | mmh0 20020 | i Ten APRSTP.0059
wiscepa | 81 | mmw ZHIor 0 | omyren semm sace
nedstmcemss | 73| mmhao 240020 | i Ten APRSTP.0059
e I e 2NV | i TeR APR S0
ressee iy | 76| mmao 200420 | o TeB APRSTH0050
esbmcepis | 75 | mmwo ZMN0 | o ven AR ST 0D
edstncento | 73 | mmha0 240420 | 6 Ten APRSTH.0059
Resstnceizo | 77| mmeao 2-M0K20 | i TeB APR STH-0059
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Analytical and Environmental Services Laboratory

Analytical and Environmental Services Laboratory

Test Report Report Number: 20-PPE-D0359 Test Report Report Number: 20-PPE-D0359
Version: Version: 1
KINECTRICS 1 KINECTRICS Date: 2020
Report Date: 01-Dec-2020 Report Date: 01-Dec-
on
i — — oL s i el R Farameter / Analyie Result Uncert. oL - "u_'_“"'” Msthad
Initial Percent TWI NOSBFE Based on Maximum Percent TWI NISPFE Based on
Penetration #01 im ZENOV20 | ek TER-ARR-STP-0050 Penetration #04 Lo FNON20 | 05H TEB-APR-STP-0059
Initial Percent TWI NOSPFE Based on Maximum Percent TWI NISPFE Based on
Penetration #02 23 HNov-20 | e TEB-APR-STP-0050 Penetration #05 e FNON20 | 05H TEB-APR-STP-0059
Initial Percent TWI NOSEFE Based on Maximum Parcent TWI NISPFE Based on
Penetration MO3 139 26-NOW-20 | e TR APR-STP-0050 Penetration #06 136 2INow-20 | e TER-APR-STP-0050
Initial Percent TWil NOSPFE Rased on Maximum Percent Tw| N9SPFE Based on
Penetration #04 s ZINOV20 | o TeR-APR-STP-0059 Penetration #07 247 FNON20 | 664 TeB-APR-STP-0059
Initial Percent TWI NISPFE Based on Maximum Percent Tw| N9SPFE Based on
Penetration #05 s N0V | e TeR-APR-STP-0059 Penetration #08 392 FTNO20 | 166H TeB-APR-STP-0050
Initial Percent TWI NOSPFE Based on Maximum Percent Tw| N9SPFE Based on
Penetration HOG 118 -NOV-20 | e TER-APR-STP-005S Penetration #09 14 2IHow-20 | e TEB-APR-STP-0050
Initial Percent TWI N9SEFE Based on Maximum Percent TWI N9SPFE Based on
Penetration #07 234 27-HOW20 | e TER APR.STP-DOSS Penetration #10 im 2IHaw-20 | e TEB-APR-STP-0050
Imitial Percent TW| N9SPFE Based on Maximum Percent Tw| N9SPFE Based on
Penetration #OB 318 ZNOW-20 | | et TER APR.STP_00S0 Penetration #11 0.8 2IHaw-20 | e TEB-APR-STP-0050
Imitial Percent TW| N9SPFE Basad on Maximum Percent Tw| N9SPFE Based on
Penetration #O9 135 TNOW20 | ek TER-APR-STP-0050 Penetration #12 249 BINa-20 | e TEB-APR-STP-0050
Initial Percent T N9SPFE Basad on Maximum Percent Tw| N9SPFE Based on
Penetration #10 ne 2HOVR0 | e TER-APR-STP-DO5G Penetration #13 253 IHa-20 | e TEB-APR-STP-0050
Initial Percent TWI NISPFE Based on Maximum Percent TWI N95SPFE Based on
191 27-Mow-20
Penetration #11 054 BINov-20 | e TEB-APR-STP-0050 Penetration #14 P NiosH TEB-APR-5TR-0050
Initial Percent T/ N9SEFE Basad on Maximum Peroont T NISPFE Based on
Penetration #12 1% TINOW20 | ek TER-APR-STP-0050 Penetration #15 33 2INOW20 |y 66H TEB-APR-5TP-0050
Initial Percent TWI NISPFE Based on Maximum Parcent TWI N95PFE Based on
Penetration #13 208 ZINOVR0 | ek TER-ARR-STR-0050 Penetration #16 2 2INow-20 | e TER-APR-STP-0050
Imitial Percent T N9SPFE Based on Maximum Percent Tw| N9SPFE Based on
Penetration #14 154 BINov-20 | e TEB-APR-STP-0050 Penetration #17 216 2IMow-20 | e TER-APR-STR-0050
Initial Percent T N9SPFE Basad on Maximum Percent Tw| N9SPFE Based on
Penetration #15 257 TINO20 | ek TER-APR-STP-0050 Penetration #18 0.5 2INoW-20 | e TER-APR-5TP-0050
Initial Percent To| NSPTL Based on Maximum Percent Tw| N9SPFE Based on
Penetration H16 0.8 ZNOVR0 | ek TER-ARR-STR-0050 Penetration #19 178 2INow-20 | ek TER-APR-STP-0050
Initial Percent T NISPFE Based on Maximum Percent Tw| N9SPFE Based on
242 27-Mov-20 212 27-Now-20
Penetration #17 P | NiosH TEB-APR-5TP-DOSO Penetration #20 P NiosH TEB-APR-5TR-0050
Initial Percent TWI MNISPFE Based on Filtratbon Efficlency TWI NISPFE Based on
Penetration #18 0.75 TNOw20 | ek TER-APR-STP-005D 01 96.53 No-20 | e TEB-APR-STP-0050
Initial Percent TWI MNISPFE Based on Filtratbon Efficlency TWI NISPFE Based on
Penetration #19 Lad 2Nov-20 | ek TER-APR-STP-0050 oz 7.4 No-20 | e TEB-APR-STP-0050
Initial Percent TWI NISPFE Based on Filtratbon Efficlency TWI N9SPFE Based on
Penetration #20 17 TNOV20 | o TeR-APR-STP-0050 o3 %2 No-20 | e TEB-APR-STP-0050
Maximurm Percent TWI NOSPFE Based on Filtration Efficiency TWI N9SPFE Based on
Penetration #01 137 2E-Nov-20 | ooH TEB-APR-STP-0059 w04 98.97 21-NOW20 | o)) TEB-APR-STP-0059
Maximum Parcent Twl NISPFE Based on Filtration Efficiency T NOSPFE Based on
Peneteatinn #013 25 2Nov-20 | ek TER-ADR.STP.ONSG 05 964 2IHo-20 | e TEB-APR-STP-0050
Maximum Percent TWI NISPFE Based on Filtration Efficlency TWI N9SPFE Based on
Penetration #03 18 2-Now-20 | e TER-APR-STP-0050 06 e 2TNOW20 | e TER-APR-STR-0050

Page 3 of &
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Analytical and Environmental Services Laboratory

Version: 1
KINECTRICS Heportute: §1.pp 280
Farameter | &nalyte Result Units Uncert. oL 5: e Methad
Filtratbon Efficlency T NISPFE Based on
w7 9733 % 21-How-20 MID5H TEB-APR-STP-0059
Filtratbon Efficlency T NISPFE Based on
fiii:] 96.09 % 21-How-20 MIDO5H TEB-APR-STP-0059
Filtration EMiciency TWI N9SPFE Based on
fiin] 98.06 % 21-How-20 MID5H TEB-APR-STP-0059
Flltration Efficiency TWI N9SPFE Based on
#10 .99 % 27-Now-20 MID5H TEB-APR-STP-0059
Filtratbon Efficlency T NISPFE Based on
Wil 9917 * ZINOV2D | 0SH TEB-APR-STP-0050
Filtratbon Efficlency T NISPFE Based on
2 0751 x 21-Now-20 | e TEB-APR-STP-0050
Filtratbon Efficlency T NISPFE Based on
#13 9737 % 21-How-20 MID5H TEB-APR-STP-0059
Filtratbon Efficlency T NISPFE Based on
4 9608 x 21-Now-20 | e TEB-APR-STP-0050
Flltration Efficiency TWI N9SPFE Based on
#15 %67 x 27-Now-20 MID5H TEB-APR-STP-0059
Filtratbon Efficlency T NISPFE Based on
16 9B e 27-How-20 MIO5H TEB-AFR-STP-0059
Filtratbon Efficlency T NISPFE Based on
#17 96.84 % 21-How-20 MIDO5H TEB-APR-STP-0059
Filtratbon Efficlency T NISPFE Based on
#1g 99.08 % 21-How-20 MIO5H TEB-APR-STP-0059
Filtratbon Efficlency T NISPFE Based on
o] 9822 % 21-How-20 MIDO5H TEB-APR-STP-0059
Flltration Efficlency TWI NISPFE Based on
#20 97.88 % 21-How-20 MIDO5H TEB-APR-STP-0059
inhalation TWI NOSDIFFPRESS Based
Bisskstance 9.7 mm H20 01-Dec-20 | on MIOSH TEB-APR-5TP-
D003/0007
inhalation TWI NOSDIFFPRESS Based
Bisskstance §02 109 mm H20 01-Dec-20 | on MIOSH TEB-APR-5TP-
D003/0007
inhalation TWI NOSDIFFPRESS Based
Bisskstance §03 10.7 mm H20 01-Dec-20 | on MIOSH TEB-APR-5TP-
D003/0007
TWI NOSDIFFPRESS Based
Hei:'t‘:'::l'::m 9.9 mm H20 01-Dec-20 | on MIOSH TEB-APR-STP-
0003,/0007
TWI NOSDIFFPRESS Based
HEE:'::'::LTM 102 mm H20 01-Dec-20 | on MIOSH TEB-APR-STP-
D003/0007
TN NUERIFFPRFSS Baced
Exnalation 8.0 mem 1120 01-Dec-20 | an MIOSH TEO-APR-STR-
Resistance #03 B003/0007

Page & nf R

Analytical and Environmental Services Laboratory

Test Report Report Mumber: 20-PPE-00359
Version: 1
KINECTRICS Report Date: 01-Dec-2020
Instruments Used
Name Serial Numiber Larst Calibration Calibration Dus
AT 100x Automated Filter Tester 34938 27-Aug-2020 27-Aug-2021
TSI 4043 Mass Flow Meter #12 KIN-DB464 01-5ep-2020 01-5ep-2021

Dwyer Series 475-2-FM Mark 1 Digital Manometer

The Analytical and Environemental 5ervices Laboratony of Kinechrcs is accredited by the Standards Councl of Canada as conforming with B0 17025,

Thee DL Is the reported detection limit. Al analytical data |s subject to uncertainty, and i a function of the sample matro, method and instnsmental variations. As a
general guideling, it an be expressed as </-50% of the result at the detection limit (RDL) and approximately </ 10% of the result at greater than 10 times the RDL.
PResults in this report rebde only to the I'I'lrrsfurrq:ils tested and to all the Rers tested, as receked. All tests are as defined by aur understanding af customer
e e

TECHMILIE **' = 50 17025 accredited

TECHMMIUE ‘A = Indicates a modified test method
TECHMILIE '+ = indicates a sub-conbracted analysks

&l defverables are provided as per cur standard terms which can be found at the Terms of Business at:
it o www kinectrics. comy'SiteCollectionDocuments Kinec bricsStandard TCs. pf

Page b of &



KINECTRICS

Campany

Address:

PO:
Samples Received:

Sample Description:
Test:

Method:
Reference No:

Analytical and Environmental Services Laboratory

Test Report for Respirators

: ¥ Trade and Production

Dong Tho Multi-industny
Inddusstrial

Bac Minh

16109 Vietnam

Credit Cand

23

K195

Sodium Chioride {MaCl) Azrosol
Particulate Filtration Efficiency
TWI_N95PFE

432 CFR 84 Subpart K § 84.181

Report Mumber: 20-PPE-00353-1

Versign: 1
Report Date:  1-Dec-2020
Authorized By- Rab Taylor
—e e 20201201
15:08:37
-05'00'
Rob Taylar

Service Line Leader - Analyti
Rob. Taylorn@kinectrics.com

cal Chemistry

Analytical and Environmental Services Laboratory
Test Report for Respirators

Report Mumber: 20-PPE-00353-1
Wersion: 1
Report Date:  1-Dec-2020

KINECTRICS

Company: Kl Trade and Production
Dong Tho Multi-ndustry

Address: Industrial Authorized By:
Bar Minh Rob Taylor
16109 Vietham T f:w'
PO: Credit Card J—
Samples. Received: 33
sample Description:  KIOS Rob Taylor

Taest: Inhalation/Exhalation Resistance
Service Line Leader - Analytical Chemistry
Mathod: TWI_NISDIFFPRES Rob Taylor@kinectrics. com
Reference Mo: 42 CFR B4 Subpart K § 84,180

Flow Rate: 85 LPM

Flow Rate: B5LPM
inftial Filter _Initial Madimam
Resistance Percent Percent Filtration

Filter ID Test Date Tested  (mmM20] Penetration P { Efficiency % Result
1 Load Test - 200 mg e Mo -2 74 101 137 SEE3 FASE
] Load Tiest - 200 mg 5o 20 25 239 159 o7.41 PASE
3 Load Tiest - 200 mg 5o 20 75 138 120 5820 PASE
4 Load Test - 10 min T M- 79 0zl i3 o297 FASE
5 Load Test « 10 min T Mo 20 TE 258 1E0 854D PASE
] Load Test « 10 min T Mo 20 75 118 136 o844 PASE
7 Load Te<t - 10 min T M- e 234 147 o753 FASE
] Load Test « 10 min T Mo 20 T4 ERES 352 5509 PASE
] Load Test « 10 min T Mo 20 T& 155 154 5 06 PASE
10 Load Test - 10 min ITMcva- 7= L1l 1o 9= 99 FASE
1 Load Test « 10 min T Mo 20 75 054 0z 17 PASE
12 Load Test « 10 min T Mo 20 75 159 149 9751 PASE
13 Load Test « 10 min T Mo 20 71 208 163 5737 FASE
14 Load Test « 10 min T Mo 20 21 154 151 5209 PASE
15 Load Test « 10 min T Mo 20 73 257 330 85 70 PASE
16 Load Test « 10 min T Mo 20 T& LES) 130 o8 AD PASE
17 Load Test « 10 min T Mo 20 T& 252 3116 o5 84 PASE
1B Load Test « 10 min T Mo 20 75 07s ose o308 PASE
18 Load Test « 10 min T Mo 20 TE 144 178 5832 PASE
20 Load Test - 10 min IT-Mocre 3D 7 170 212 §7.88 FASE

Owerall Result: Pass

Inhalation Exhalation
1 indral ation, Exhalat on 0l -Dec-30 a7 PASS L PASE
2 bniral ation,/Exkal xtion ol Dec-30 ng PASS 2 PASE
3 indral ation, Exhalat on 0l -Dec-30 w7 PASS L PASE

Comments: iniial three respirators load tested 1o 200 £ 5 mg NaDL Masdimiusn panatration was obsarsed 1o ocowr within the first ten
minutes of loading— remaining respirabors were load tested for ten (10§ minutes.

Owerall Result: Pass

Test results only apply to the samgles submitied for analysis. Samplks are randomiyy selected for each test from the submitted batch. It is the responsibilitg

of the: dient to ensure the tested batch is representative of the entine kot of respirators. Additional test information i available upon reguest.

This test report shall not be reproduced excent in full without weitten authorization of Kinectrics Inc.

Kinectrics Inc. | Aralytical & Environmantal Sarvices
E00 Eipling Aveniue, Unit 2, Tomete, ON Carada MBZ 565
416307 6000

Page 1od 3

Commants: Madmum aliowable resistances: 75 mmH20 - exhalation: 35 menHI0 - inhalation.

Test results cndy apply bo the samgdes submitted for analysis. Saevoks ane randomiy selocted for each test from the submitted Batch. it is the responsibility
of the dient to ensure the ested batch is representative of the entine kot of respirators. Additional test information & Jvailable upon request.

This test report shall not be reproduced escept in full without written authorization of Kinectrics Inc.

EIN@CICS INC. | ARSITICI] & EMATONMENLa Saraies
SO0 Kigdling Bvenus, LInit 2, Tonoatn, ON Carada MBZ 555
416707 6000
Fage 2of 3




Test Description

Particulate Filtration Efficlency Testing:
Prior to testing, respirators were removed from packaging and conditioned at temperature of 38 £ 2.5 °C and relative
humidity of 85 + 5% for 25 2 1 hours.

The test equipment used in this evaluation ks an ATI 100X capable of performing efficlency measurement per 42 CFR 84
Subpart K § 84.181.

A solution of sodium chiorde (Macl) is aerosolized and passad through a sample filter at prescribed flow rate. The testing
specification requires an NaCl aerosol with a count median diameter (CMD) of 0.075 £ 00020 pm with a particle distribution
hawing a standard geometric deviation of less than 1.86. The aerosol concentration is determined on the test day by a
gravimetric method. The aerosol produced is alse subjected to an lonized alr stream, to shift the electrically-charged
generated aerosol to @ neutral state (Boltzmann equilibrium], characteristic of naturally ocourring aerosols. A forward lght
scattering photometer |s used to determine aerosol concentrations upstream and downstream of the test specimen.

Inhalation/Exhalation Testing: The test equipment used In this evaluation is capable of performing airflow resistance
measurement per 42 CFR B4 Subpart K § B4.180. Tests were conducted according to NIOSH TEB-APR-STP-0003 (exhalation)
and TEB-APR-S5TP-0007 (inhalation).

A fully-formed respirator Is mounted and sealed to an anthropomorphic headformm. A flow controller s used to set inhalatbon

alrflow to 85 £ 1.4 LPM through the respirator and differential pressure across the respirator s recorded. Flow ks then
rewersed to simulate exhalation at B5 £ 1.4 LPM, and differential pressure across the respirator |s again recorded.

Page 3o0f3




TRUNG TAM AN TOAN LAO DONG .
OCCUPATIONAL SAFETY CENTER facwx §

Bia chi: 54 216 dustmp Mguysn Tral, P Treng Van, . Nam Tir Liam, TP, Ha Mo =
Emai: tatidfigmail. wm. trungtemantoarg@veriosh. v | Wshsite: wive bungtamsnoan v

Tal; 04, BEBSHETG, 02430473293 | Feoc (24 20423707

PHIEU KET QUA THU NGHIEM KHAU TRANG, BAN MAT NA LOC BUI

1. "Tén miu (Name af sample): K1 95, Model: Kjvina 04 (Tén mdu v thong tin trén mdu do khdch hing

cung cdp)

(TEST REPORT OF PARTICLE FILTER)
(56 Wo: 1282/11/2020/C0HH - TN)

A

2. o vi g miu (Customer): CONG TY OO PHAN SAN XUAT VA THUCONG MAT EJ VINA

3. Phurong phap Iy miu (Sampling procedure); Min gii dén
4. Yéu cu thir nghin (Test requirements): EN 149:2001+A1 2009

5. Phiwsong phap thi (Test method): EN 13274-7; 2008

& 88 Tuwgmg miu (Cheantityy: 30 miu

7. Tinh trang méu (Sampie observation). Mis méi
8. Neay nhin mdu (Date of receiving): 26/1 12020
5. Mgy tra kit qua {Date of report issne); 27/11/2020

10, K&t qui thiv nghigm (et resulf).
104, Kidm tra sgroai quean (Viswal inspection)

Email: thatklgiigrmail.com, trungtamanicani@aniosh.m |
I Tal: 024. 85856276, 024, 39423297 | Faoc D24. 3912‘3293

TRUNG TAM AN TOAN LAO DONG ..

OCCUPATIONAL SAFETY CENTER
Bia chi; 34 216 dwtmg Mguyén Tral, P, Tnag Van, Q. Nam l‘l:rLlam. TP Ha MG 57

loan.vn

D

lif_

f?

“

«.\_

vif.‘m‘“

10.3, Trir lire hé hiip san khi bt kin (Breathing resistance after clogging test with dolomite)

Dikn kign thir Tiéu chndn
b o Ib::e:ilhd: - EN 149:2001 Kt qui thir ngh
M) | Cloriherdnic) (st Condision) (EN {48:2001) {Tast resuit)
Kbt oo chebo chen;
1| Kiém tra tnge guan B b ding ot ding quy cdoh; BalE
(Visuel inspection) b i g 1 vl el sbve o W i -
phedm;
2| Vi ligu Material) Vi s plvic hesp, i o an i, Bai/Pass
DA si dung
3 | Diydea
Hend o ﬁ:; bx :: ;thjn!u[r che kidu trang, Bt Pass
Kl ity cdn e sdm nhiln, chegse chép
4 | Trubmg nhin
Fatiopmi g
10.2. Trérlye his hip trirée ki bit kin biing dolomit (Breathing resisiance before clogging test with dolomiie)
Dibu kign ihir Tiéu chidln
T Chi tifa Kt qud thiv nghigm
' thes tiu EN 149:2001
A | i) fTest Condition) (EN 148 3001 Test restl
Lam lugmg (Flow ravel; EE.; Eﬂ‘ﬁ .40
: =07
[ T{?ﬁh:h m;m 30 Limin FFP3 <10 045
mbar = B
Luna Tuomg {Flow rarg): gﬂ = g'l 137
05 Limin ot 124
HM 041 7-TT 17 Bem hanhy inane: 21082020 Tramg Page: 112

™ Chi tidy Dién kifn thir n Tién chudn Kt qui this nghigm
= theo tiéu chu EN 149: 2001 et resuly)
i i {Text Condition) N 143 2000
Teshpehit | Khng ob FEP1 =30 1,48
i v van | Lulughg (Flow rate): rrpzé 0 137
(inhalation), | (Vatveless | 95 Limin ey a8
mhar mask) '
10.4, D§ lot qua mubi NaQ1 Filter Penetration (sodhan chloride test)
: i
AR T =l ETe—
fNoj | (Chara-seristic) fTewt Condirion) | (EN [49-2001) Tt masei]
1,50
True khi bit —— 185
1 (Before clogging test with | Laru lugng (Flow rate): Pm_gﬁ 1,60
dolamite), 95 Limin el 207
15 = 1.67
143
Bo kha b FFP1 < 20 141
, | fafier clogging test with | Lan lugmg (Flow rate): e - v
f:rw:d. 95 Limin FFPi< 1 136
10.5, B§ lgt qua cita PAO Filler Penetration (paraffin oil fest)
T Chi tidu Didn ki i Tiéu chufn Kt qu thi nghim
o) (Chara feristic) theo tiu ch EN 149:2001 et resalt) :
(Tt Cowdition) (EN 149: 2001)
o7 '
Trutrc khi bit 243
|| thefore cloging fest with | Lisu hagng,(Flenw rate) P 229 F-
dolomite), 55 Liman i 215
P = 2,38
.24
Saw khi byt
3 fafter clogging test with L i, (Flow rars): ?ngzg } gg
gu:hnil'r,i, 95 Limin EFia < 1 I3
Gbi e

- M thir nghiém khéng dii difu kién dn dinh min
- Phitu kbt qua chi cb gid tr i vii miln thir (This sest repors is omly applied fr st samples)
- Khiing dupe sao chép timg phiin hofic toan b phidu ki qua niy néu khing duge sir déng § biing viin bin cia Trong
tm An todn Lao ding (This repavt shell nod be reprodicced in part or fill withour written approval of O8C)

BA 04 FF-TT. 17

PHONG THI NGHIEM NGUOI LAP PHIEU
LABORATORY WRITER i
L& Bire Thién L Thi B
B hdmhy dsxae: 2108020 Trang/Page: 272




B DEKRA

DEKRA Testing and Certification GrbH
Etandori Essen
Personliche Schutzassrlstungen

Adlorsirals 28
45307 Essan, Ganmany

Tal +48.201.52315-0
Fax +45.201.52319-401
E-Mail DTC-Suppori-Esseriidekra.com

Priifbericht Nr. Test report no.
J421236.11/21 PSA

Pritfgegenstand Tesisubyec Filtderende Halbmasken zum Schutz pegen feste und filssige Asrosolks
Filtering half masks fo profect sgainst sold and bqud asmseols

Medel Type unibekannt unknown

Hersteller Marufacivrer KJ VINA TRADE AND PRODUCTION JOINT STOCHK COMPANY

Dang Tho Muli-ndustry Industrial Cluster, Dong Th comemune,
Yen Phong district, Bac Minh province, Wietnam

Priffzeitraum Test paniod D1/2021 - 0272021
Grundlape Basis EN 149:2001 »&1: 2009 Abschnitte sactions 7.9 und and 716
Bericht=datum Dafe of repor 17/022021

Diesar Bericht bestaht aws 7 Ssilen. This rapon consists of 7 pages.

Eine ausrugsweise Verbientichung dieses Berchies bedard der Zustimmunyg der DEKAA Tesfing and Cerification
GmbH. Juristisch bindend ist ausschiielllich die deutsche Fassung dieses Berichies.

Pubiication of exiracts from Ifss repart requines M consenl of DEKAA Tesling and Cartification Gmb#. Only the Gevman
vevrsion of ifws repart is lagally binding.

DEKRA Testing and Cedification GmbH, Handwedstrabe 15, TO685 Shufigart
Zenilizerungssialle: Dinnendahistrafle 9, 44808 Bochum
Telefon «49 234 J06-400, Fax +49. 234 3636-401, DTC-Certification-body@delra.com
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Veranlassung Reason

Auftragseingang Date of order
Auftraggeber Clisnt

Eingang der Prifmuster
Test sample dalivery date

Prifstandort Test sife

Essen, 17/02/2021
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011 272020
ATEK GmbH
Direnar Str. 43
68163 Mannhaim
04/01/2021

DEKRA Testing and Certification GmbH
Parsénliche Schutzausristungen
Adlerstralla 29

45307 Essen, Germany

DEKRA Testing and Certification GmbH

(Brauna, M. Sc.)
Prifingenisur
Test engineer
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Inhaltsverzeichnis Table of content 1 Bezug der Priifergebnisse Reference of the test resultls

Die in diesem Bericht aulgeiihrien Ergebnisse beziehen sich ausschlieBlich auf die umtersuchien Prifmuster.

1 Bezug der Prifergebnisse Reference of the test results 4 Die erzielien Ergabnisse kinnen nicht als Grundlage fir eine EU-Baumusierprifung gemal Modul B der PSA
2 Pritfergebnisse Test results........ S S T S S R 5 Verordnung (EU) 2016/425 versandet wearden.
A EM 149:2001+A1:2009............... 5 The resulls presented in this report refer exclusively lo the lest samples examined. The resulls oblained cannol
7 Anforderungen RequUirBmEnIES oo et eeeeeae e e s s n et eanensaans enn s s anereans D be used as a basis for an EU type examination according fo module B of the PRE regulation (ELY) 2016425,
7.9 Leckage Leakage: . .5
Die folgende partikeliltrisrende Halbmaske wurda gepriift:
716 Atemwiderstand Breathing reSiE IRCE ...ttt ras st e b ssn e snna s T . o
The following particle filterng half-mask was lesfed:
b . r
Frontansicht / frontal view Innenansicht / fmmer view
-
Kartonage | cardboard box Verpackung | pachaging
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2 Priifergebnisse Test results

A EN 149:2001+A1:2009

Die nachfolgenden Ziffern entsprachen den Abschnitten der EM 14392001 +A1:-2008.
The lollowing numbers correspond o the paragraphs of the EN 149:2001+A1:2009.

7 Anforderungen Requirements

7.8 Leckage Leakage

T.8.2 Durchlass des Fillermediums Penetlration of the filter medium

Der Durchiass des Filters der parikeffiltierenden Halbmaske muss die Anforderungen in Anfordemungstabelle 1 erflllen.

The penetration of the filter of the partculate fiter half-mask shall mesf the requirements of Table of requirements 1.

Anforderungstabelle 1 - Durchlass des Filtermediums
Table of requirements 1 - Penetration of the filter medium

Klasse Mazximaler Durchlass des Prifaerosols
Ciass Maximum penetration of the test serosol
Hatrdumchloridpnifung 85 L'min Paratfindlprifung 95 I'min
Sodium chioride fest 85 Limin paraifin ail test 85 Limin
% k]
max. M.

FFP1 20 20
FFP2 B 3
FFF3 1 1

Ergebnisse results siehe see Tabelle Tabie |, Tabelle Tabie 1|

Tabelle Tabie | Ergebnisse beim Kurztest (3 min) Resuits during short fest (3 min)

Durchiassgrad bei 95 limin
Penetration at 95 V'min
Probe Konditionlerung
sample Conditioning Natriumchlorid Parattingl
Sodium chioride Paraffine oil
[%) [%]
03 AR - 0.21
04 AR. - 0.21
a5 TG - 0.73
a6 TC. - 074
a7 AR. D08
od AR. D08
A R.: Fabrkkisch As received
T.C.: Temperatwkondilioniert Temperanse condiioned

Saite 5 von T Prifbericht Nr.
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Tabelle Tabie l Ergebnisse nach Exposition mit 120 mg Reswits affer exposune with 120 mg

Durchlassgrad bei 95 l'min
Penetration at 85 Vmin
Probe Konditionierung
sampie Conditioning Natriumchlorid Parattindl
Sodium chioride Paraffine oil
[%] [%]

03 AR. - 1.1
04 AR. - 117
05 TC. - 2.64
06 TC. - 246
a7 AR. 00
oa AR. 013

A R.: Fabrkkisch As receined

T.C.: Temperalwkondiionier Temperaiue condiioned

Saile B von T Prifbericht Nr.
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T.16 Atemwiderstand Breathing resisfance

Die Grenzwerte fiir den Atemwiderstand gelten fir partikelfittrierende Halbmasken mit und ohne Ventil. Sie mikssen die
Anforderungen in Tabelle 2 erflllen.

The critical values of the breathing resistance are vald for ftenng hall masks with and withour valve. They shall meet the
reguirements sef ouf in Tabls 2.

Tabelle 2 - Maximaler Atemwiderstand
Tabie 2 - Maximum breathing resistance

Klasse Max. Einatermwiderstand Max. Ausatemwiderstand
Class Max. inhalation resistance Max. exhalation resistance
[mbar] [mbar]
30 Uimin 95 I/'min 160 L'mimn
FFP1 06 21 3.0
FFP2 o7 24 3.0
FFF3 1,0 3.0 3.0
Ergebnisge: siehe see Tabelle Tabie |1, Tabelie Tabie IV

Tabelle Tabie lll Ergebnisse der Einatemwiderstandasmessungen Results of inhalation resisfance measurements

Probe Konditionierung Einatemwiderstand
Sample Conditioning Inhalation resistance
[mbar]
30 Vmin 85 l/min
ik} AR. 0.4 1,2 LIV DN SLTEUNG | UISER BLIDE
o4 AR. 0.4 1,5
niiaha gt bida gl
AR: Fabrkfrisch A% recened - o

Tabelle Table IV Ergebnisse der Ausatemwiderstandsmessungen Results of exhalation resisfance measurements

Probe Kenditionlerung Ausatemwiderstand bel 160 Limin R 1S e ek we
Sample Conditioning Exhalation resistance at 160 Limin i
[mbar] o
a b c d e
03 AR 20 19 20 14 19 i
04 AR 23 23 23 23 23

Gemessen in den finf definierien Lagen des Prifkoples Massurad in the fve defined posiions: of the lest head:
a) peradesussehend facing direchly ahead

b} senkrechi nach cben sehend facing wertically upwands

c] senkrechl nach unlen sehend facing verticaily downwards

d)  auf der irken Seite liegand bing on the lef side ¥ rf'
&) auf der rachimn Seile begend iying on the dphl Side Fis

A R.: Fabrkdisch As receied

Seite 7 von 7 Prifbericht Mr.

Page 7 of 7 Test report no. 212361121 PSA (17/02/2021)




